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Count 10/10

@ 1Pk Yiew

M1[1] 55.61 dBm

30.9860 MHz|
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -21,980 dBm:

-30 dBm.
-40 dBm
£30 dBm
=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- .

[ )il ) )

Date: 23.NC

11:48:47

11AX40MIMO_Ant4_2437_1000~26500

Spectrum T

Ref Level 20,00 dém  Offset 12.08 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 7.51 dBm
2.431780 GHz

M2[1] -45.25 dBm|
20.363850 GHz,

10 dB

0 dem|

-10 dim

-20 dBfm

D1 -21,980 dBm:

-30 dfm

-40 df

El

-50 df

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz

[ )il ) ()

Date: 23.NC

Sporton International Inc. (Kunshan)
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11AX40MIMO_Ant1_2442_30~1000

Date: 27.NOV.2023

Spectrum T
Ref Level 20,00 dém Offset 12.38 dB & RBW 100 kHz
|& Att 20 dB SWT 30.1ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 55.35 dBm)
631.4930 MHz|
10 dBm
0 dem
-10 dBm
-20 dBm
D1 -25.310 dBm
-30 dBm
-40 dBm
-50 dBm- M1
=70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz

[ )il ) )

11AX40MIMO_Ant1_2442_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 12.38 dB & RBW 100 kHz

| Att 20de SWT 255 ms & VBW 300 kHz

Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]

M2[1]

0 dem|

2.439430 GHz
10 dém -46.73 dBm)
w 20.205750 GHz,

3.95 dBm)

-10 dim

-20 dBfm

-30 dBm:

-40 dBm

Y.

=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
- —_—
I ) ()
Date: 27.NMOV.2023 16:50:42
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11AX40MIMO_Ant2_2442_30~1000

Spectrum T
Ref Level 20,00 dém Offset 12.35 dB & RBW 100 kHz
lo Att 20de  SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 55.41 dBm
606.6940 MHZ
10 dBm
0 dem
-10 dBm
-20 dBm:
D1 -25590 dBm
-30 dBm
-40 dBm
-50 dBm ™
=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
I ) ()
Date: 27.HC 2z
11AX40MIMO_Ant2_2442_1000~26500
Spectrum T
Ref Level 20,00 dém Offset 12.35 dB & RBW 100 kHz
lo Att 20de  SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 1.05 dBm)
2.439430 GHz
10 dBm M2[1] -46.36 dBm)
v 21.003050 GHz
0 dBm|
-10 dim
-20 dBfm
D1 -25590 dBm
-30 degm
~40 dgm -
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
- —
I i ) )

Date: 27.NOV.2023 16:52:25

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A2-106 of A116



s=amranas. FCC RF Test Report Report No. : FR391301C

11AX40MIMO_Ant3_2442_30~1000

Spectrum T
Ref Level 20,00 dém Offset 12.40 dB & RBW 100 kHz
|& Att 20 dB SWT 30.1ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 55.16 dBm|
950.5150 MHz|
10 dBm
0 dem
-10 dBm
-20 dBm
D1 -25.260 dBm
-30 dBm
-40 dBm
-50 dBm- Wi
=70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
— .
I )i ) T
Date: 27.NC 3 18 :

11AX40MIMO_Ant3_2442_1000~26500

Spectrum T

Ref Level 20,00 dém  Offset 1240 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 3.83 dBm
2.459830 GHz

10 dBm M2[1] -46.26 dBm)
L 20.378300 GHz

0 dem|

-10 dim

-20 dBfm

D1 -25.260 dBm

-30 dem:

-40 df

El

-50 df

i

=70 dBm:

3

Start 1.0 GHz 30001 pts Stop 26.5 GHz

[ )il ) )

Date: 27.NC

Sporton International Inc. (Kunshan)
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11AX40MIMO_Ant4_2442_30~1000

Spectrum

(=)

Ref Level 20,00 dém  Offset 12 41 dB & RBW 100 kHz

| Att 20de SWT 30.1 ms & VBW 300 kHz

Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]
10 dém:

54.95 dBm)
870.1050 MHz|

0 dem

-10 dBm

-20 dBm:

D1 -25.610 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts

L

Date: 27.NOV.2023

Stop 1.0 GHz

) ()

11AX40MIMO_Ant4_2442_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 12 41 dB & RBW 100 kHz

lo Att 20de  SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 1.44 dBm)
2.436880 GHz
ionXl M2[1] -46.73 dBm)
v 20.376600 GHZ
0 dBm|
-10 dim
-20 dBfm
D1 -25.610 dém
-30 dijm
-40 dern
M2
» ”jW
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
- .
I i ) )
Date: 27.NOV.2023 16:55:46
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11AX40MIMO_Ant1_2447_30~1000
Spectrum T
Ref Level 20,00 dém Offset 12.38 dB & RBW 100 kHz
lo Att 20de  SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 54.44 dBm
989.5410 MHZ
10 dBm
0 dem
-10 dBm
-20 dBm:
D1 -25,530 dém
-30 dBm
-40 dBm
50 dBm -
=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- .
I ) (™)
Date: 27.NC 16:57:36
11AX40MIMO_Ant1_2447_1000~26500
Spectrum T
Ref Level 20,00 dém Offset 12.38 dB & RBW 100 kHz
lo Att 20de  SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 3.85 dBm
2.455580 GHz
10 dBm M2[1] -46.51 dBm)
i 18.000000 GHz
0 dBm|
-10 dim
-20 dBfm
D1 -25,530 dém
-30 defm
-40 dBm
M2
Y
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
- —t
I ) ()
Date: 27.NOV.2023 16:57:52
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11AX40MIMO_Ant2_2447_30~1000

Spectrum T

Ref Level 20,00 dém  Offset 12.35 dB & RBW 100 kHz

lo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk Yiew

Mode Sweep

M1[1] 55.54 dBm
909.9060 MHZ
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -25.840 dBmy

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

) ()

L

Date: 27.NOV.2023

11AX40MIMO_Ant2_2447_1000~26500

Spectrum T
Ref Level 20,00 dém Offset 12.35 dB & RBW 100 kHz

lo Att 20de SWT 255 ms @ VBW 300 kHz
Count 10/10

@ 1Pk Yiew

Mode Sweep

M1[1] 3.80 dBm
2.486080 GHz

10 dBm M2[1] -46.38 dBm)
a 23.329500 GHz

0 dem|

-10 dim

-20 dBfm

D1 -25.840 dBmy

-30 dem:

-40 dim

=70 dBm:

Start 1.0 GHz 30001 pts StuE 26.5 GHz

[ )il ) )

Date: 27.NOV.2023
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11AX40MIMO_Ant3_2447_30~1000
Spectrum [%]

Ref Level 20,00 dém  Offset 1240 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 55.36 dBm
946.8940 MHZ
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -25.190 dBm

-30 dBm.

-40 dBm

-50 dBm W

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

- .

I )i ) ()
Date: 27.MC 3 17:01:01

11AX40MIMO_Ant3_2447_1000~26500

Spectrum T

Ref Level 20,00 dém  Offset 1240 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 2.17 dBm
2.450480 GHz

10 dem M2[1] -46.43 dBm)
17.954100 GHz

1
Y
0 dem|

-10 dim

-20 dBfm

D1 -25.190 dBm

-30 d&m

-40 dg

3

-50 df

ot

=70 dBm:

3

Start 1.0 GHz 30001 pts Stop 26.5 GHz

)
[ )il ) )

Date: 27.NC
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11AX40MIMO_Ant4_2447_30~1000

Spectrum

(=)

Ref Level 20,00 dém  Offset 12 41 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]
10 dém:

54.95 dBm)
833.2790 MHz|

0 dem

-10 dBm

-20 dBm:

D1 -25.440 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts

Date: 27.MC

Stop 1.0 GHz
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11AX40MIMO_Ant4_2447_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 12 41 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]
10 dém:
W1

M2[1]

0 dem|

3.80 dBm)
2.430930 GHz
-46.35 dBm)
23.393250 GHz

-10 dim

-20 dBfm

D1 -25.440 dBm

-30 d&m

-40 dg
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-50 dim i

=70 dBm:

Start 1.0 GHz 30001 pts
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11AX40MIMO_Ant1_2452_30~1000
Spectrum [%]

Ref Level 20,00 deém  Offset 12.26 dB & RBW 100 kHz
lo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

(@ 17k View

Mode Sweep

M1[1] 55.44 dBm
975.7350 MHZ
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -25.510 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

J AR e
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11AX40MIMO_Antl1_2452_1000~26500

Spectrum T
Ref Level 20,00 dBm  Offset 12.26 dé e RBW 100 kHz
| Att 20de SWT 255 ms @ VBW 3200 kHz  Mode Sweep
Count 10/10
@ 1Pk Yiew
m1[1] 3.68 dBm
2.466630 GHz
10 dBm M2[1] -47.05 dBm)
i 25.384800 GHz,
0 dem
-10 dem
-20 dem:
D1 -25.510 dBm
-30 dBm:
-40 dem
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=70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
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Date: 23.NOV.2023 11:51:59
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11AX40MIMO_Ant2_2452_30~1000

Spectrum

(=)

Ref Level 20,00 dém Offset 12.24 dB & RBW 100 kHz

| Att 20de SWT 30.1 ms & VBW 300 kHz

Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]
10 dém:

55.46 dBm)
922.6770 MHz|

0 dem

-10 dBm

-20 dBm:

D1 -25.540 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:
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Date: 23.NOV.2023

Stop 1.0 GHz
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11AX40MIMO_Ant2_2452_1000~26500

Spectrum T
Ref Level 20,00 dém Offset 12.24 dB & RBW 100 kHz
|& Att 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 1.98 dBm
2.439430 GHz
10 dem M2[1] -46.95 dBm)
M1 20.325600 GHz
M
0 dem|
-10 dBm
-20 dBfm
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-30 dBm
-40 dBpn
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Start 1.0 GHz

30001 pts
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11AX40MIMO_Ant3_2452_30~1000
Spectrum [%]

Ref Level 20,00 dém Offset 12.27 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 54.77 dBm
935.8690 MHZ
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -25.170 dBm

-30 dBm.
-40 dBm
-50 dBm T
=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
i Y

L )i ] (I

Date: 23.NC

11AX40MIMO_Ant3_2452_1000~26500

Spectrum T

Ref Level 20,00 dém Offset 12.27 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 1.49 dBm|
2.436030 GHz
M2[1] -46.72 dBm|
20.317100 GHz,

10 dém:
M1
v
0 dem|

-10 dBm

-20 dBfm
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11AX40MIMO_Ant4_2452_30~1000

Spectrum T
Ref Level 20,00 dém Offset 12.27 dB & RBW 100 kHz
|& Att 20 dB SWT 30.1ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 55.83 dBm|
998.4320 MHz|
10 dBm
0 dem
-10 dBm
-20 dBm
D1 -25.440 dBm
-30 dBm
-40 dBm
50 dBm -
b
=70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
— .
I i ) )
Date: 23.NC 3 11:
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Spectrum T

Ref Level 20,00 dém Offset 12.27 dB & RBW 100 kHz

lo Att 20de  SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
M1[1] 1.26 dBm)
2.457280 GHz
ioda‘_i M2[1] -47.14 dBm)
£ 20.393600 GHz|
0 dBmy
-10 defm
-20 dem.
D1 -25.440 dBm
-30 dEfm
-40 dgn
M2
=70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
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Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
81:]Le\.rel (dBuV) Date: 2023-12-01 Time: 14:22:14
70.0
50.0 | 15C RS$247-QP
50.0 | 15C RS5247-AVG
40.0
£
30.0
; ik
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-1 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Lossz Remark
MHz ~ dBuV dB ~ dBuV  dBuv dE dB
1 0.163 45.97 -18.33 £5.30 35.50 0.04 10.43 QP
2 0.163 30.77 -24.53 55.30 20.30 0.04 10.43 Average
3 0.200 40.95 -22.67 63.62 30.50 0.03 10.42 QP
4 0.200 28.65 -24.97 53.82 18.20 0.03 10.42 Average
5 0.444 35.44 -21.54 56.98 25.19 -0.01 10.26 QP
6 0.444 27.04 -19.94 46.98 16.79 —0.01 10.26 Average
7 2.309 33.44 -22.56 56.00 23.50 -0.12 10.06 @F
g 2.309 25.44 -20.56 46.00 15.50 -0.12 10.06 Average
g 2.736 36.57 -19.43 56.00 26.60 -0.09 10.06 QF
10 %  2.736 26.87 -19.12 46.00 16.90 -0.09 10.06 Average
11 3.041 34.18 -21.82 56.00 24.20 -0.08 10.06 QP
12 3.041 26.18 -19.82 46.00 16.20 -0.08 10.06 Average
Sporton International Inc. (Kunshan) Page Number : B1 of B2
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_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv) Date: 2023-12-01 Time: 14:28:17
70.0
0.0 | 15C RSS247-QP
50.0 | 15C RSS247-AVG
40.{1)‘
AT
30.0
i 104b
20.0
10.0
Oas 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB  dBuV  dBuv dB dB
1 0.151 41.97 -23.09 66.96 31.50 0.04 10.43 QP
2 0.151 30.97 -24.99 55.96 20.50 0.04 10.43 Average
3 0.161 40.67 -24.76 £5.43 30.20 0.04 10.43 QF
4 0.161 27.07 -28.36 B55.43 16.60 0.04 10.43 Average
5 0.189 41.03 -23.03 64.06 30.56 0.05 10.42 QP
6 0.189 27.10 -26.06 B54.06 16.62 0.05 10.42 iverage
7 2.167 34.14 -21.86 56.00 24.20 -0.12 10.08 QP
§ % 2,167 26.74 -19.26 46.00 16.80 -0.12 10.06 Average
g 2.422 35.03 -20.97 56.00 25.00 -0.12 10.06 QP
10 2.422 26.43 -19.57 46.00 16.40 -0.12 10.06 Average
11 2.707 33.13 -22.87 56.00 23.20 -0.13 10.06 QP
12 2.707 25.43 -20.57 46.00 15.50 -0.13 10.06 Average

Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
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Appendix C. Radiated Spurious Emission

Relative Humidity : 41~42%
Test Engineer : Ryan Xu
Temperature : 22~23C

Radiated Spurious Emission Test Modes

Mode gﬂalf;g) Antenna Modulation Channel = Frequency g::g RU Plane
Mode 1 2400-2483.5 CDD 1S4T 802.11b 01 2412 1Mbps - Wall
Mode 2 2400-2483.5 CDD 154T 802.11b 06 2437 1Mbps - Wall
Mode 3 2400-2483.5 CDD 154T 802.11b 11 2462 1Mbps - Wall
Mode 4 2400-2483.5 CDD 1S4T 802.119g 01 2412 6Mbps - Wall
Mode 5 2400-2483.5 CDD 184T 802.11g 06 2437 6Mbps - Wall
Mode 6 2400-2483.5 CDD 154T 802.11g 11 2462 6Mbps - Wall
Mode 7 2400-2483.5 CDD 1S4T  802.11ax HE20 01 2412 MCSO - Wall
Mode 8 2400-2483.5 CDD 1S4T  802.11ax HE20 06 2437 MCSO0 - Wall
Mode 9 2400-2483.5 CDD 1S4T  802.11ax HE20 11 2462 MCSO0 - Wall
Mode 10 = 2400-2483.5 CDD 1S4T  802.11ax HE40 03 2422 MCSO - Wall
Mode 11 = 2400-2483.5 CDD 1S4T  802.1lax HE40 06 2437 MCSO0 - Wall
Mode 12 = 2400-2483.5 CDD 1S4T  802.11ax HE40 09 2452 MCSO0 - Wall
Mode 28 = 2400-2483.5 CDD 1S4T  802.11ax HE40 08 2447 MCSO - Y
Mode 29  2400-2483.5 CDD 1S4T  802.1lax HE40 07 2442 MCSO0 - Y
Mode 10 = 2400-2483.5 CDD 1S4T  802.11ax HE40 03 2422 MCSO0 - Y(LF)

Sporton International Inc. (Kunshan) Page Number : C1of C95
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Radiated Spurious Emission Test Modes

Mode (I?wagg) Antenna Modulation Channel Frequency gg:g RU Plane
Mode 13 2400-2483.5 BF 1S4T 802.11ax HE20 01 2412 MCSO0 - Wall
Mode 14 2400-2483.5 BF 1S4T 802.11ax HE20 06 2437 MCSO - Wall
Mode 15 2400-2483.5 BF 14T 802.11ax HE20 11 2462 MCSO - Wall
Mode 16 2400-2483.5 BF 1S4T 802.11ax HE40 03 2422 MCSO0 - Wall
Mode 17 2400-2483.5 BF 1S4T 802.11ax HE40 06 2437 MCSO0 - Wall
Mode 18 2400-2483.5 BF 1S4T 802.11ax HE40 09 2452 MCSO - Wall
Mode 30 2400-2483.5 BF 14T 802.11ax HE40 08 2447 MCSO - Y
Mode 31 2400-2483.5 BF 1S4T 802.11ax HE40 07 2447 MCSO0 - Y

Sporton International Inc. (Kunshan) Page Number : C2 of C95

TEL : +86-512-57900158
FCC ID : G954981X2




SPORTON LAB.
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Summary of each worse mode

Mode  Modulation  Ch. (';;ﬁg) (dE?(/e/lrn) (dléiun\]/i/tm) M(%ré])in Pol. i(\alzk Result Remark
1 802.11b 01 2389.43 47.01 54.00 -6.99 H AVERAGE Pass Band Edge
1 802.11b 01  9330.00 52.59 54.00 -1.41 \% AVERAGE Pass Harmonic
2 802.11b 06  2498.80 48.37 54.00 -5.63 \% AVERAGE Pass Band Edge
2 802.11b 06  9330.00 53.02 54.00 -0.98 \Y AVERAGE  Pass Harmonic
3 802.11b 11 2500.00 48.37 54.00 -5.63 H AVERAGE Pass Band Edge
3 802.11b 11 8206.59 53.02 54.00 -0.98 \% AVERAGE Pass Harmonic
4 802.11g 01  2389.95 53.51 54.00 -0.49 \% AVERAGE Pass Band Edge
4 802.11g 01  9315.00 52.83 54.00 -1.17 \% AVERAGE  Pass Harmonic
5 802.11g 06  2493.64 49.01 54.00 -4.99 H AVERAGE Pass Band Edge
5 802.11g 06 9314.21 52.70 54.00 -1.30 \% AVERAGE Pass Harmonic
6 802.11g 11 2483.55 52.25 54.00 -1.75 \% AVERAGE Pass Band Edge
6 802.11g 11  8206.00 53.07 54.00 -0.93 Y, AVERAGE  Pass Harmonic
7 802.11ax HE20 01  2389.95 53.52 54.00 -0.48 \% AVERAGE Pass Band Edge
7 802.11ax HE20 01  9330.00 51.18 54.00 -2.82 \% AVERAGE Pass Harmonic
8 802.11ax HE20 06 2498.87 52.71 54.00 -1.29 H AVERAGE Pass Band Edge
8 802.11ax HE20 06  8122.52 51.49 54.00 -2.51 \% AVERAGE Pass Harmonic
9 802.11ax HE20 11 2485.10 73.50 74.00 -0.50 H PEAK Pass Band Edge
9 802.11ax HE20 11 8205.85 52.42 54.00 -1.58 \% AVERAGE Pass Harmonic
10 802.11ax HE40 03  2389.97 53.55 54.00 -0.45 \% AVERAGE Pass Band Edge
10 802.11ax HE40 03  9330.00 51.37 54.00 -2.63 \% AVERAGE  Pass Harmonic
11 802.11ax HE40 06  2484.00 53.53 54.00 -0.47 H AVERAGE Pass Band Edge
11 802.11ax HE40 06  8122.52 51.32 54.00 -2.68 \% AVERAGE  Pass Harmonic
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FCC RF Test Report

Report No. : FR391301C

Summary of each worse mode

Mode Modulation Ch. ('I:vrlaqz) (dE?(/e/lrn) (dléiun\]/i/tm) M(ng)in Pol. i?/zk Result Remark
802.11ax HE40 09  2484.21 53.20 54.00 -0.80 H AVERAGE Pass Band Edge
- 802.11ax HE40 09  8172.52 52.28 54.00 -1.72 \% AVERAGE Pass Harmonic
802.11ax HE40 08  2485.13 53.34 54.00 -0.66 H AVERAGE Pass Band Edge
2 802.11ax HE40 08  8160.00 50.59 54.00 -3.41 \Y AVERAGE Pass Harmonic
802.11ax HE40 07  2485.01 53.55 54.00 -0.65 H AVERAGE Pass  Band Edge
29 802.11ax HE40 07  8145.00 51.27 54.00 -2.73 \% AVERAGE Pass Harmonic
10 802.11ax HE40 03 833.16 37.09 46.00 -8.91 H PEAK Pass LF
802.11ax HE20 01  2389.95 53.50 54.00 -0.50 H AVERAGE Pass Band Edge
e 802.11ax HE20 01  8040.00 50.71 54.00 -3.29 H Average Pass Harmonic
802.11ax HE20 06 - - - - - - - Band Edge
o 802.11ax HE20 06  8122.52 51.41 54.00 -2.59 H AVERAGE Pass Harmonic
802.11ax HE20 11  2483.81 53.06 54.00 -0.94 H AVERAGE Pass Band Edge
o 802.11ax HE20 11 8205.85 52.03 54.00 -1.97 H AVERAGE Pass Harmonic
802.11ax HE40 03  2389.63 53.54 54.00 -0.46 H AVERAGE Pass Band Edge
10 802.11ax HE40 03  8072.53 51.70 54.00 -2.30 H AVERAGE Pass Harmonic
802.11ax HE40 06  2483.81 52.71 54.00 -1.29 \% AVERAGE Pass Band Edge
o 802.11ax HE40 06  8122.52 52.08 54.00 -1.92 H AVERAGE Pass Harmonic
802.11ax HE40 09  2485.65 53.10 54.00 -0.90 H AVERAGE Pass Band Edge
10 802.11ax HE40 09  8172.52 51.78 54.00 -2.22 H AVERAGE Pass Harmonic
802.11ax HE40 08  2483.87 53.24 54.00 -0.76 H AVERAGE Pass Band Edge
% 802.11ax HE40 08 8160.00 52.76 54.00 -1.24 H Average Pass Harmonic
802.11ax HE40 07  2483.81 53.39 54.00 -0.61 H AVERAGE Pass Band Edge
- 802.11ax HE40 07  8145.00 52.79 54.00 -1.21 H Average Pass Harmonic
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1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B i [FEC PART 150 B FCCPART 15C
5.0 1 jw 50 “\lv,
Wit il u N
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2375.65 68.36 74.00 -13.64 48.80 31.86 6.58 32.88 6.00 261 320 PEAK 1 2412.00 122,18 ---svv wemees 11801 32,27 6.63 32.81 6.00 261 320 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
FCCPARFISC (AVG) FCCPART15C (AVG)
iy i 45.8/
Av
g 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138943 47.01 5400 -6.99 35.22 32.85 G6.60 32.86 6.80 261 320 AVERAGE 1 412,00 117,43 ---eev wvnees 105,39 32,27 6.63 32.81 6.00 261 320 AVERAGE
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1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
95 95
B [PRT 150 B FCCPART 15C
W‘JV
il f g B0
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 3367.47 60.18 74.00 -13.82 48.77 3L.74 6.57 3298 6.00 108 336 PEAK 1 410,00 123,42 --veev ovmees 1133 32,27 6.63 3281 6.00 100 336 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
FCC PART 15, A\ FCCPART15C (AVG)
a 1 45.8/
Av
g 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 4696 54.00 -7.04 35.07 32.85 G6.60 32.86 6.0 109 336 AVERAGE 1 2412.00 118,78 ---evv -vnees 106,69 32,27 6.63 32.81 6.00 100 336 AVERAGE
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Pol. Horizontal Vertical
mLeveI{d&Mm) mLMI(d&NPm)
1050 1050
804 900
750 FCC PART 15C) 50 FCC PART 15C|
604 500
7 FCCPART 15C (AVG)| FCCPARTTEC(AVG
T MWWMM £ T
4510 1 " e e 1 . s e
Pt 450 o SRR A
300
Peak 300
150
150
Avg
3000 6000. 9000. 1 15000. 18000
Trequency (Hz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos L
Freq Level Line Margin Level Factor Loss Factor Factor Renark Uit Read  Ant Ceble Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBuv dB/m  dB B B m deg B E———————
1 432400 43.3% 74.00 -30.64 6138 3420 0.47 6169 0.00 - - PEAC Mz dgul/m dBuV/m 0B dBV dB/m &8 A8 4B m deg
1 3040.08 50.53 74.80 -23.47 6L.70 35.8% 12.44 60.51 0.00 180 146 Peak 1452400 4442 74.00 -20.58 62.44 34.20 0.47 6169 0.0 --- - PEAC
3 84000 49.79 5400 -4.21 G198 3583 12.44 60.51 0.00 10 145 Average 1 804009 5116 74.60 -21.84 6435 35.88 12.44 60.51 0.00 100 154 Pesk
4 B670.00 £9.13 97.89 -47.96 60.85 36.84 12.95 60.71 009 --- - Pesk 3 804000 50.91 54.00 -3.09 63.10 3583 12.44 60.51 0.00 10 154 Average
5933000 49.47 74.00 -24.53 60,32 36.60 13.32 60.77 0.00 300 231 Peak 4933000 5442 74.00 1958 65.27 36.60 13.32 60.77 0.0 100 143 Pesk
6 9330.00 47.13 54.00 -6.87 57.98 36.60 13.32 60.77 0.00 380 231 Average 5933000 5159 5400 -1.41 63.44 36.60 13.32 60.77 0.00 100 143 Average
7 9960.00 50.91 97.89 -45.18 60.56 37.42 13.83 60.99 0.0 --- - Pesk 6 10005.00 50.44 98.08 -47.84 50.97 37.49 13.89 60.91 0.00 - --- Pesk
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2
Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
95 95
B FCE PART 15C B FCCPART 15C
e
5.0 1 M 50
i IR P FEVTL I SO R, Utuee g bl
s sl
Peak
325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138595 60.58 74.00 -13.42 48.85 32.80 6.60 32.87 6.80 127 360 PEAK 1 M37.00 123,78 --vnev oomees 1143 3243 6.67 3275 6.00 127 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
FLCPRRTAC (AVG) FCCPART15C (AVG)
s 1 45.3/
Av
g 325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.61 46.73 5400 -7.17 3495 32.84 6.60 32.86 6.80 127 360 AVERAGE 1 2437.00 119,09 ---eev oenees 106,74 3243 6.67 3275 6.00 127 360 AVERAGE
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Pol. Horizontal Fundamental
IHLevel(dl!n\l'llnl
138
a5 \
2 |
i 1 FCC PART15C
R
0 . LL Wbk 1
T o
488
Peak Blank
35
163
un U408 U622 U1AY U814 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249780 6136 74.00 -12.64 48.32 3188 675 3059 600 177 360 PEMC

Lol

HJ:.'} \

e RO PART5C )
s —
Avg Blank
35
163
un U408 U622 U1AY U814 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2499.67 43.35 5400 -5.65 35.28 3190 6.75 3058 6.00 127 360 AVERAGE
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FCC RF Test Report
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2
Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
B HFCEHL 150 B FCCPART 15C
5.0 1 50
AU TR
bAoA b . i
it T iatias
Peak
325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 362.83 60.01 74.00 -13.99 48.67 31.68 6.56 32.98 6.0 153 M4 PEN 1 37,00 125,20 ---eev =enees 112,86 3242 6.67 3275 6.00 153 14 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
PECEPART16C (AVG) FCCPART15C (AVG)
a ! 45.3/
Av
g 325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.38 4676 54.00 -7.24 3497 3285 G6.60 32.86 6.00 153 14 AVERAGE 1 37.00 120,44 --veev oomeee 108,18 3242 6.67 3275 6.00 153 14 AVERAGE
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Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5 \
B3 1
NI FCC PART15C
Tl el
. A b |
488
Peak Blank
35
163
un U408 U622 U1AY U814 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249269 6194 74.00 -12.06 48.95 3184 6.7 3268 600 153 14 PEM

Lol

HJ..'}P\

AN FCC PART 15C (AV6)

T T
Avg Blank
35
163
un U408 U622 U1AY U814 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2498.50 4337 5400 -5.63 35.32 389 675 3059 6.0 153 14 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C11 of C95
TEL : +86-512-57900158
FCC ID : G954981X2



SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

Pol. Horizontal Vertical
mmd(mvm mLeveI(d&Mm)
105 1050
500 500
750 FCC PART 15C| 754 FCC PART 15C|
600 FCCPART f5C AVG] L
PP P IS : FCC PART 150 AVG)
450! 1 A i 1 2 I MWMW"
TMW*“ et -‘1549 — ol A
[N
0.0
- 300
Peak
150!
e 150
Avg
3000 6000. 9000. 1 15000. 18000
Frequency (MHz) 3000 6000, 9000, 1 15000. 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark tmit Read  Ant Cable Preamp  Aux APos  TPo
Freq Level Line Margin Level Factor Loss Factor Facter Remark
Mz dBuV/m dBuV/m  dB dBuv dB/m  dB B B m deg B N ———————.
1 487400 4.2 7400 -3L78 6014 .20 052 GLES 0.08  --- - PEAC Mz dBul/m dBuV/m  dB dBu/ dB/m 08 0B A8 m  deg
2 7300 4422 7400 -29.78 57.36 35.64 11.69 60.47 0.00 ---  --- PEAK 1 4574.00 4475 74.00 -29.25 62.67 34.20 9.52 6l.64 0.0 --- - PEAK
3 8130.00 5176 74.00 -22.24 63.95 35.90 12.45 60.54 0.00 100 147 Peak 2 731100 45.55 74.00 -28.45 58.69 35.64 11.69 60.47 0.00 - --- PEAK
4 8130.00 50.42 54.80 -3.58 6L61 35.90 12,45 62.54 0.00 100 147 Average 3 813000 52.34 74.00 -21.16 65.03 3599 12.45 60.54 0.00 180 157 Pesk
5 8670.00 49.95 99.19 -49.23 GL.6B 36.04 12.95 60.71 0.00 --- - Peak 4 B130.00 5199 54.80 -2.001 64.18 35.90 12.45 68.50 0.0 100 157 Average
6 9330.00 49.25 74.00 -24.75 62.10 36.60 13.32 60.77 0.00 300 226 Peak 5933000 54.62 74.00 -19.38 65.47 36.60 13.32 60.77 0.00 100 143 Peak
7 9330.00 47.46 54.80 -6.54 SB.31 36.60 13.32 62.77 0.00 300 226 Average 6 9330.00 53.00 54.00 -0.95 63.87 36.60 13.32 60.77 .00 100 143 Average
B 99000 5133 99.19 -47.86 60.98 37.42 13.83 60.99 0.00 --- - Peak 79975.00 50.87 99.40 -43.53 60.47 37.45 13.85 62.90 0.8 --- - Pesk
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3
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
B T FCCPART 15C B FCCPART15C
L
50 f a0
" Y /)
48 488
Peak
125 125
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248453 62.14 74.00 -11.66 49.5 3278 6.73 32.62 6.00 265 360 PEAK 1 462,00 123,28 ---evv =vnees 110,66 32.60 6.78 32.68 6.00 265 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
s 45.3/
Av
g 125 125
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2500.00 43.37 4.0 -5.63 35.29 32.99 676 3258 6.80 265 360 AVERAGE 1 2462.00 118,76 ---evv -veees 10614 3260 6.78 32.68 6.00 265 360 AVERAGE
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3
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B [y |, FCCPART 15C B FCCPART 15C
Gn
5.0 - " 1 50
it W
Peak
325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24%.% 6183 74.00 -10.17 46.77 32.89 675 3258 6.0 300 6 PEAK 1 2462.00 123,16 ---evv =vnees 118,54 32.60 6.78 32.68 6.00 300 f PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
FCC PART 15C (AVG) FCCPART15C (AVG)
iy : 45.3/
Av
g 325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 4925 43.33 5400 -5.67 35.28 32.89 675 3259 6.0 308 6 AVERAGE 1 2462.00 118,45 ---eev ovmees 105,83 32.60 6.78 32.68 6.00 300 6 AVERAGE
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Pol. Horizontal Vertical
L.m“Le\m«llm\nm] mLeveI(d&Nkn)
1050 1050
909 900
750 FCC PART 15C| 754 FCC PART 15C|
600 FCC PART f5C AVG] L
1. .y [P AR ] i 1 FCC PART 15C AVG)
450 1 ™ Yl 1 WMWWM
TMW"‘MWW i 450 - A b,
STy
0.0
- 300
Peak
150!
e 150
Avg
3000 6000. 9000. 1 15000. 18000
Frequency (MHz) 3000 6000, 9000, 1 15000. 18000
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark tmit Read  Ant Cable Preamp  Aux APos  TPo
Freq Level Line Margin Level Factor Loss Factor Facter Remark
Mz dBuV/m dBuV/m  dB dBuv dB/m  dB B B m deg B N ———————.
1 49400 4.2 7400 -30.78 6102 .20 958 6L 0.00  --- - Peak Mz dBul/m dBuV/m  dB dBu/ dB/m B 0B A8 m  deg
1 736.00 43.49 7480 -30.51 %6.62 35.73 172 62.58 0.0 - --- Peak 1 493400 45.34 74.00 -28.16 63.64 3420 9.55 6153 0.0 - --- Peak
3 §220.09 52.52 74.80 -21.48 6472 35.90 12.47 60.57 0.09 109 153 Peak 1 736.00 44.04 74.00-29.96 57.17 .73 1172 60.58 0.0 --- - Peak
4 522000 5153 54.00 -2.47 £3.73 35.99 12.47 60.57 0.0 180 153 Average 3 B26.59 5431 74.00 -19.69 66.52 35.99 12.46 60.57 0.00 1l 149 PEAK
5 8670.80 49.85 98.75 -43.99 6L.57 36.84 12.95 62.71 @.00 -~ --- Peak 4 BM6.59 53.00 54.00 -0.98 65.23 /.90 12.46 60.57 0.00 11 149 AVERAGE
6 9330.00 49.16 74.80 -24.34 60.01 36.60 13.32 60.77 0.00 288 103 Peak 5 930.00 5379 400 -20.21 G464 36.60 1331 6077 000 180 142 Peak
7 9330.00 47.80 54.00 -6.20 58.65 36.60 13.32 60.77 0.0 288 103 Average 6 9330.00 5293 54.00 -1.97 63.78 36.60 13.32 60.77 .00 100 142 Average
B 9990.09 50.66 98.75 -43.09 0.2 37.43 13.88 62.91 @.00 -  --- Peak 7999000 51.64 99.43 -47.79 6L19 37.43 13.83 60.91 0.00 - - Pesk
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FCC RF Test Report

SPORTON LAB. Report No. : FR391301C
4
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
95 95
B FCCPART 15C B I FCCPART 15C
I
5.0 50
T B B M/ M
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.56 68.64 74.00 -5.36 56.85 32.85 G6.60 32.86 6.0 127 327 PEMK 1 2412.00 122,94 --veev ovneee 118,89 32,35 6.63 32.83 6.00 127 327 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 !
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
48 448
Av
g 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.69 5211 54.00 -1.69 40.31 32.86 G6.60 32.86 6.80 127 327 AVERAGE 1 2412.00 112,95 --veev ovmees 106,98 3205 6.63 32.83 6.08 127 327 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

4
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
B ) FCCPART 15C B FCCPART 15C
5.0 50
ittt e
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 70.46 7400 -3.54 58.67 32.85 6.60 32.86 6.0 108 360 PEAK 1 412,00 12479 --veev ovmeee 11265 32,30 6.64 32.80 6.00 100 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
1 FCCPART 15C (AvG) FCCPART15C (AVG)
s 4a.af~/_,_,_)
Av
g 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.95 53.51 54.00 -0.49 4171 32.86 6.60 32.86 6.00 108 360 AVERAGE 1 2412.00 114,58 ---eev ovneee 10244 32,30 6.64 32.80 6.00 100 360 AVERAGE
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TEL : +86-512-57900158
FCC ID : G954981X2



s as. FCC RF Test Report Report No. : FR391301C

Pol. Horizontal Vertical
mLeveI{d&Mm) mLeveI(d&Nkn)
1050 1054
900 900
750 FCCPART 15C| 750 FCCPART 15C|
60.0! £0.0!
450 ) " el 50 4 " A
it ad memw
300 300
Peak
15 15
Avg
3000 6000. 9000, 1 15000, 16000 3000 6000, 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Margin Level Factor Less Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Facter Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/fm A8 B B om deg Mz dBuV/m dBuv/m  dB dBuV dB/fm dB dB A8 m deg
1 432400 41.82 74.00 -32.18 59.06 34.20 9.47 60.91 .00 ---  --- Peak 1 432400 41.82 74.00 -32.18 59.06 34.20 9.47 60.91 @.00 ---  --- Peak
2 8039.20 5271 74.00 -21.29 64.29 35.88 12.44 59.9% 0.0 187 152 PEAK 2 B839.20 52.84 74.00 -21.16 6442 35.88 12.44 59.9 0.8 l8e 152 PEAK
3 8039.20 5A.12 54.80 -3.83 6170 35.88 12.44 59.98 0.0 167 152 AVERAGE 3 8039.20 50.50 S4.80 -3.20 62,39 35.83 12.44 59.91 0.0 180 152 AVERAGE
4 3670.80 43.79 92.69 -43.99 (0.42 36.84 12.95 60.71 @.00 ---  --- Peak 4 3670.80 48.95 94.73 -45.73 60.67 36.84 12.95 60.71 Q.00  ---  --- Peak
5 9315.00 49.76 74.00 -24.24 60.63 36.60 1331 6078 @.00 272 125 PEAK 5 9315.00 54.91 74.00 -19.09 65.79 36.60 13.30 60.78 Q.00 160 141 Pesk
6 9315.80 46.66 54.88 -7.34 57.54 36.60 13.38 60.76 0.8 272 225 AVERAGE 6 9315.89 52.83 54.80 -1.17 63.71 36.60 13.30 68.78 @.08 160 141 Average
7997500 50.46 92.69 -42.23 60.06 37.45 13.85 60.98 0.0 ---  --- Peak 7 9999.00 51.03 94.73 -43.70 60.58 37.43 13.83 60.91 0.0 ---  --- Peak
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

5
Mode Band Edge - L
2400-2483.5_802.11g_CHO06_2437MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
T
1138 1138
95 95
B i FCCPART 15C B FCCPART 15C
o
5.0 1 jr 50
pr | Ml A I Wt alon vy
48 448
Peak
325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 23809 68.34 74.00 -13.66 48.66 31.96 6.59 32.87 6.0 204 3L PEN 1 237,00 124,08 ----vv -=nem- 1179 32,39 6.66 3276 6.00 204 331 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
4 L 4a.af/’/_,_,J
Av
g 325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.49 47.36 54.00 -6.64 35.58 32.4 G6.60 32.86 6.80 204 331 AVERAGE 1 37,00 114,34 --veev eomeee 102.05 3239 6.66 3276 6.00 204 331 AVERAGE
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s as. FCC RF Test Report Report No. : FR391301C

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
138 “\wﬂ
us WWN
IHJ W‘JWM b I(MM
FCCPART1C]
650 ’WM 1
MW ) ). "
488
Peak Blank
35
163
un U408 U622 U1AY U814 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2498.85 6197 74.00 -12.03 48.93 3188 675 3259 600 24 331 PEMC

Lol

134

m/"\f\

FCCPARTA5C [AVG)

488
Avg Blank
35
163
un U408 U622 U1AY U814 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2493.64 49.01 5400 -4.99 36.81 3185 675 3268 6.00 24 331 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C20 of C95
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

5
Mode Band Edge - L
2400-2483.5_802.11g_CHO06_2437MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
5.0 1 /‘M 50 W
b b Rt e e R M
48 448
Peak
325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2369.06 59.95 74.00 -14.05 48.50 3L.77 6.57 32.89 6.0 230 B PEAK 1 M37.00 125,27 --snev oomees 11293 3242 6.67 3275 6.00 230 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
s i 4a.aj~/_/,_,.,—i
Av
g 325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 B387.60 47.26 54.00 -6.74 35.49 3283 6.60 3286 6.0 230 B AVERAGE 1 37,00 11529 --veev ommees 10299 32.40 6.66 3276 6.00 230 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C21 of C95
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s as. FCC RF Test Report Report No. : FR391301C

Pol. Vertical Fundamental

Lol

134

ks N“‘““ ity M
"3 LY W"’”
Y FCC PART15C

- "l atbsal
488
Peak Blank
35
163
un U408 U622 U1AY U814 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249131 6199 74.00 -12.10 48.93 3183 6.74 3260 600 23 BPEM

Lol

134

A

650

\ FCCPART15C [AVE)
s \

Avg Blank
35
163
un U408 U622 U1AY U814 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2498.4 4391 5400 -5.09 35.86 3189 675 3059 600 23 O AVERAGE

Sporton International Inc. (Kunshan) Page Number : C22 of C95
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s as. FCC RF Test Report Report No. : FR391301C

Pol. Horizontal Vertical
mLeveHd&Mm] mLevd(d&Mm)
1050 1050,
a0 a0
750 FCC PART 15C) 70 FCCPART 15C)
60.0! £0.0!
s FCC PART 15C {AVG L FCCPART 15C (AVG)|
450 1 AW " MWMWW% 450! 1 PPN P A W"MW
g bttt M B T ittt A
"l"lm 300!
Peak
150 150
Avg
3000 6000. 9000. 12000, 15000. 18000 3000 §000. 9000. 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/fm A8 B B om deg Mz dBuV/m dBuv/m  dB dBuV dB/fm dB dB A8 m deg
1 437400 42.62 74.00 -31.33 59.77 34.20 9.52 60.37 .00 ---  --- Peak 1 437400 41.34 74.00 -32.66 58.49 34.20 9.52 60.87 .00 ---  --- Peak
2 731100 44,94 74.00 -29.06 57.94 35.64 11.69 60.33 0.00 ---  --- Peak 7 731100 44.48 74.00 -29.52 57.48 35.64 1169 60.33 .00 ---  --- Peak
3 B122.52 575 74.60 -21.25 o444 35.99 12.45 60.04 0.00  18@ 153 PEAK 3 B122.52 53.92 74.00 -20.08 65.61 35.90 12.45 60.04 0.0 167 152 PEAK
4 §122.52 58.29 54.80 -3.71 6198 35.99 12.45 60.84 0.00 180 153 AVERAGE 4 812252 51.83 54.80 -2.17 63.52 35.9 12.45 60.84 0.8 187 152 AVERAGE
5 3670.00 43.75 94.71 -45.96 60.47 36.84 12.95 60.71 .00 ---  --- Peak 5 B670.00 49.24 94.76 -45.52 60.96 36.84 12.95 60.71 @.00 ---  --- Peak
6 9330.00 43.82 74.00 -25.18 59.67 36.60 13.32 60.77 0.00 300 226 Peak 6 931421 55.11 74.0@ -18.89 65.99 36.60 13.30 60.76 0.0 201 141 PEAK
7 933008 46.93 54.80 -7.97 57.78 36.60 13.32 60.77 0.0 380 226 Average 7 931421 52.78 54.80 -1.30 63.50 36.60 13.30 60.78 .08 201 141 AVERAGE
8 9960.09 51.03 94.71 -43.68 60.68 37.42 13.83 60.99 .00 ---  --- Peak 8 9990.00 50.17 94.76 -44.59 59.72 37.43 13.88 60.91 @.00 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number : C23 of C95
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

6
Mode Band Edge
2400-2483.5_802.11g CH11_2462MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
T
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
1
B0 Mw 0 R ——
48 448
Peak
325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 43442 67.43 7400 -6.50 54.59 3278 673 3262 6.00 133 32 PEMK 1 462,00 123,51 --veev ovmeee 11896 32,5 6.78 3276 6.00 133 328 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
{ FCC PART15C (AVG) FCCPART15C (AVG)
| E——
s MH/
Av
g 325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248351 52.02 4.0 -1.98 39.15 32.77 673 32.63 6.0 133 328 AVERAGE 1 462,00 113,79 --veev ovmees 10124 3255 6.78 3270 6.00 133 328 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C24 of C95
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

6
Mode Band Edge
2400-2483.5_802.11g CH11_2462MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
B ) FCCPART 15C B / FCCPART 15C
I
5.0 MWJM 50 e PP
48 448
Peak
325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24839 69.64 74.00 -4.36 56.76 3.7 673 3262 6.0 255 B PEAK 1 460,00 12479 --veev ovneee 11228 3258 6.78 32.69 6.00 259 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
s 4a.aff/_’_,,_,———-/ "
Av
g 325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248355 52.25 S4.00 -1.75 39.38 3.7 673 3263 6.0 255 B AVERAGE 1 2462.00 114,65 --=nvv -vnees 102.06 32,58 6.78 32.69 6.00 259 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C25 of C95
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s as. FCC RF Test Report Report No. : FR391301C

Pol. Horizontal Vertical
1._.m“Lew!Hllth\ﬂrn] 1._.m“L|M!|(|Il)1\"m)
1050 1050,
a0 a0
750 FCC PART 15C) 750 FCCPART 15C)
60.0! £0.0!
7 H W i 5 8 W
H ety N P
4540 1 . " s, i 50 1 ) , ‘ R
B ot i e bt
"l"lm 300!
Peak
150 150
Avg
3000 6000. 9000. 1 15000. 18000 3000 §000. 9000. 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/fm A8 B B om deg Mz dBuV/m dBuv/m  dB dBuV dB/fm dB dB A8 m deg
1 4924.00 42.94 74.00 -31.06 60.76 34.20 9.57 6159 0.8 ---  --- PEAK 1 494,00 43.41 74.60 -30.59 61.23 34.20 9.57 6159 @.e@ ---  --- PEAK
2 7386.00 44.49 74.00 -29.51 57.62 35.73 1L.72 6@.58 0.8 ---  --- PEAK 2 7386.00 44.58 74.00 -29.42 5771 35.73 1172 6@.58 @.e@  ---  --- PEAK
3 8206.09 S1.B4 74.00 -22.16 64.05 35.99 12.46 60.57 0.00 100 153 Peak 3 B06.00 54.35 74.00 -19.65 66.56 35.99 12.46 60.57 @.00 100 146 Peak
4 3206.08 50.45 54.80 -3.55 62.66 35.99 12.46 60.57 0.0 180 153 Average 4 8206.08 53.07 54.80 -8.93 65.26 35.9 12.46 60.57 ©0.0@ 180 146 Average
5 3670.09 49.11 93.13 -44.02 60.33 36.84 12.95 60.71 .00 ---  --- Peak 5 B670.00 47.87 96.69 -43.82 59.50 36.84 12.95 60.71 @.00 ---  --- Peak
6 9330.00 49.03 74.00 -24.97 59.38 36.60 13.32 60.77 0.00 300 226 Peak 6 9330.00 93.75 74.00 -20.25 64.60 36.60 13.32 60.77 @.00 160 139 Peak
7 933008 45.04 54.80 -5.96 58.89 36.60 13.32 60.77 0.0 300 226 Average 7 933008 52.58 54.80 -1.42 63.43 36.60 13.32 60.77 .08 180 139 Average
8 9990.09 50.82 93.13 -42.31 60.37 37.43 13.88 60.91 0.00 ---  --- Peak 8 9975.00 50.91 96.69 -45.78 60.51 37.45 13.85 60.99 @.00 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number 1 C26 of C95
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_2412MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B 1 FCCPART 15 B FCCPART 15C
5.0 WI 50
" 'y oy ol st i ‘
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.69 7196 74.00 -2.04 60.16 32.86 G6.60 32.86 6.0 126 33T PEMK 1 412,00 122,15 --veev ovnees 118,06 32,27 6.63 32.81 6.00 126 335 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
1 FCCPART 15C (AvG) FCCPART15C (AVG)
a8 4a.a~/"\/_/fj (I
Av
g 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.69 53.43 54.00 -0.52 41.68 32.86 6.60 32.86 6.80 126 335 AVERAGE 1 2412.00 118,18 ----vv -vnee- 98.09 32.27 6.63 32.81 6.00 126 335 AVERAGE
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Report No. : FR391301C

Band Edge

2400-2483.5_802.11ax HE20_CHO1_2412MHz

Mode
ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1134
i1
B L FCCPART 15C
50 wﬂ
o e ke ) ok |LIMIAVI Wi
48
Peak
125
163
2 3. 2162 268, i, M4
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedWn BN B BN B B B B a dy
1 1389.82 78.29 74.00 -3.71 58.49 32.86 6.60 32.86 6.00 114 B PEAK
11ﬂLe\leI (dBuVim)
1134
i1
i3
50
1 FCCPART 15C (AvG)
48
Av
g 125
163
2 3. 2162 268, i, M4
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2389.%5 53.52 54.00 -0.48 4172 3186 6.60 32.86 6.00 114 O AVERAGE

CDD 1S4T

Fundamental

11"Le\iel (dBuVim)

1134

A

B FCC PART 15C

a0

488

325

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg

1 412,00 12178 --seev ovmees 109.64 32,30 6.64 3288 6.00 114 b PEAK
11"Le\iel (dBuVim)
i34 !
95
813
50
FCCPART15C (AVG)
mﬁ/_j | I —
35
163
100 1400, 1800, 0. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 410,08 11153 -=-v =oeeee 99.46 3126 6.63 3282 6.00 114 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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Pol. Horizontal Vertical
e 0Buvim) o2 dBuNim)
1o 1050
9% 900
I3 FCC PART 15| 750 FCC PART 15C|
60 600
5 FCCPART 15C [AVG)| 2 FCCPART 16C (AVG)|
] 1 ! o)
15 1 .W«WMM ] 50 PR J W .
W N P
0. 30.0!
Peak
5 150
Avg
3000 6000, 9000, 1 15000, 13000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Lnit  Read nt Cable Preamp A MPos  TRos Linit Read  Ant Cable Preamp  Aux APos TRos
freq Level Line Margin Level Factor Loss Factor Factor Renark freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBuV/m dBuV/m  dB dBV dB/n B dB A8 m deg Mz dBuV/m dBuV/m  dB dBwV dB/m 0B d8 B m  deg
4400 447 74003253 SB71 3400 947 6891 .00 - --- Pesk 1 43400 4193 7400 -32.02 9.2 M0 947 60.91 0.0 --- - Peak
§039.20 5151 74.00 -22.49 G300 35.08 12.44 50.99 @80 1% 157 PEAC 1 8E0.08 5.00 7400 -20.98 64.60 5.8 12.44 50.99 0.00 180 159 PEAK
8039.20 43,45 5400 -5.55 E0.64 .38 12.4 5931 0.00 126 157 AVERAGE IOBB0.00 S0.60 5400 340 6210 B3 1.4 S9.01 0.00 10 150 AVERAGE
870.00 48.77 OL17-62.40 €0.49 36.04 12.95 E07L @.00 - - Pei: 4 BT0.00 43.68 9379 511 60.40 36.04 1295 GLTL 089 - -e- Pesk
' gg-z :;i: z-: 'lé-: g;;: ;:-g ﬁ;; z-z 2-2 g Zi :“ S OOBGR 5354 74002046 6430 .60 1332 60.77 000 30 234 Pesk
' ot L ;0'17 o pa L G o P"Tge § 9330.09 SLIS S4.80 -2.82 6283 36.60 1332 60.77 0.0 380 234 Average
: ' B . . : ' ' oo 7996000 S0.44 93.79 -43.35 60.09 37.42 13.83 60.90 0.0 - - Peak
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

8
Mode Band Edge - L
2400-2483.5_802.11ax HE20_CHO06_2437MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
5.0 1 /N 50
FITPRS YT n il . Ao h k |
48 448
Peak
325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2378.83 60.67 74.00 -13.33 49.86 3.9 6.59 32.88 6.0 127 360 PEAK 1 37,00 123,59 --veev ommeee 1129 3240 6.66 3276 6.00 127 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 |
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
a 1 4a.a¢/‘/_f/——4
Av
g 325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.88 47.00 54.00 -7.00 35.20 32.86 6.60 32.86 6.80 127 360 AVERAGE 1 37,00 112,92 --veev ommees 108,57 3243 6.67 3275 6.00 127 360 AVERAGE
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Pol. Horizontal Fundamental

1H|.M(dmlwml

138 m

9 s, A

B3

W FCC PART15C
il h
L i o

488
Peak Blank

35

163

un U408 U622 U1AY U814 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 4B3.60 6255 74.00 -11.45 49.68 3177 673 3063 600 177 360 PEMC

mLﬂd(ﬂ&lWﬂl}
138 /\r\/
a5 \/\
B3 ¥ /\\/
650 A
\f\ FCCPART15C [AVe)
488
Avg Blank
35
163
un U408 U622 U1AY U814 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2498.87 5271 5400 -1.29 39.65 3189 6.75 3058 6.00 127 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C31 of C95
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saronas. FCC RF Test Report
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Mode Band Edge - L

2400-2483.5_802.11ax HE20_CHO06_2437MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95
B ) FCCPART 15C B FCCPART15C
50 1 / a0
[FAMRTE DUV T T R A
48 488
Peak
125 125
163 163
2 1354 1608 23862 U i 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 336185 59.71 74.00 -14.29 45.41 3165 6.56 3291 6.0 114 B PEAK 1 37,00 12541 --veev ovmeee 1304 3244 6.67 3274 6.00 114 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
a ] mﬂﬂfJ
Av
g 125 125
163 163
2 1354 1608 23862 U i 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.50 46.91 54.00 -7.09 35.12 32.85 6.60 32.86 6.0 114 B AVERAGE 1 237,00 114,49 ---eev oonees 102.03 3244 6.67 3274 6.0 114 0 AVERAGE
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Pol. Vertical Fundamental
1H|.M(|mlwml
138 W\\
a5 W‘M\
I e
Mt FCC PART15C
il !
488
Peak Blank
35
163
un U408 U622 U1AY U814 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 4419 63.03 74.00 -10.97 50.15 377 673 3062 6.0 14 BPEN

1H|.ﬂd(dmlwml
138 \/\/"
a5 k
03 e s
FCC PART15C [AVE)
s \
Avg Blank
35
163
un U408 U622 U1AY U814 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 Mpd44 49.00 5400 -5.00 36,01 378 673 3262 600 114 O AVERAGE

Sporton International Inc. (Kunshan) Page Number : C33 of C95
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Pol. Horizontal Vertical
mLeveHd&Mm] mL&vﬂ(ﬂ&Mm)
1050 1050,
a0 a0
750 FCC PART 15C) 70 FCCPART 15C)
60.0! £0.0!
. FCC PART 15C [AVG)| FCC PART 15C (AVG)|
0 H o
450 4 2 WMMMWMWM 450 4 2. ; i R s e
R W B S by
"l"lm 300!
Peak
150 150
Avg
3000 6000. 9000. 1 15000. 18000 3000 §000. 9000. 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/fm A8 B B om deg Mz dBuV/m dBuv/m  dB dBuV dB/fm dB dB A8 m deg
1 437400 41.63 74.00 -32.37 S8.78 3420 9.52 60.37 .00 ---  --- Peak 1 437400 40.50 74.00 -33.20 57.95 34.20 9.52 60.87 .00 ---  --- Peak
2 731100 44,95 74.00 -29.05 57.95 35.64 11.69 60.33 .00 ---  --- Peak ? 731100 45.01 74.00 -23.99 58.81 35.64 11.69 60.33 @.00 ---  --- Peak
3 B122.52 5192 74.60 -22.08 63.61 35.99 12.45 60.04 0.8 125 157 PEAK 3 B122.52 53.63 74.00 -20.37 65.32 35.90 12.45 60.04 @.00 182 153 PEAK
4 312252 49.25 54.80 -4.75 60.94 35.99 12.45 60.84 0.0 125 157 AVERAGE 4 812252 51.49 54.80 -2.51 63.18 35.99 12.45 60.84 0.8 182 153 AVERAGE
5 3670.09 49.86 95.91 -46.85 60.78 36.84 12.95 60.71 .80 ---  --- Peak 5 B670.00 43.20 96.23 -43.03 59.92 36.84 12.95 6B.71 @.00 ---  --- Peak
6 9330.00 50.64 74.00 -23.36 61.49 36.60 13.32 60.77 0.00 300 232 Peak 6 9330.00 93.54 74.00 -20.16 64.69 36.60 13.32 60.77 0.00 100 140 Peak
7 933008 47.29 54.80 -6.71 58.14 36.60 13.32 60.77 0.00 300 232 Average 7 9330.0@ 51.14 54.80 -2.86 6199 36.60 13.32 60.77 0.8 100 140 Average
8 10005.09 50.66 95.91 -45.25 60.19 37.49 13.89 60.91 .00 ---  --- Peak 8 9975.00 49.82 96.23 -46.41 59.42 37.45 13.85 60.99 @.00 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number : C34 of C95
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Band Edge

2400-2483.5_802.11ax HE20_CH11_2462MHz

Mode
ANT
Pol. Horizontal
11ﬂLe\leI (dBuVim)
1138
95
thd 1 FCCPART 15C
" WM
48
Peak
325
163
22 U546 UM 24348 U924 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedWn BN B BN B B B B a dy
1 48510 73.50 74.00 -0.50 66.60 3278 6.74 3262 0.0 201 26 PEAK
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
1 FCC PART15C (AVG)
iy /]
Av
g 325
163
22 U546 UM 24348 U924 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 485.20 5276 5400 -1.M4 45.86 3178 674 3062 Q.00 W1 26 AVERAGE

CDD 1S4T

Fundamental
11"Le\iel (dBuVim)
1
1138
95
B FCCPART 15C
50
448
35
163
100 1400, 1800, 0. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 2462.00 117,05 ---evv ovmees 11838 32,65 671 32.67 0.00 21 26 PEAK

11"Le\iel (dBuVim)

1134
95
i3

a0
FCCPART15C (AVG)

488

325

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 2462.00 107,60 ------ ------ 1ol 3258 670 3269 000 M1 26 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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Mode Band Edge

2400-2483.5_802.11ax HE20_CH11_2462MHz

ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1138
95
B FCCPART 15C
1 \
. w%
iy !
Peak
325
163
22 U546 UM 24348 U924 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedWn BN B BN B B B B a dy
1 2486.85 69.09 74.00 -4.91 62.18 3279 6.74 3262 0.0 320 360 PEAK
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
, FCC PART15C (AVG)
48
Av
g 325
163
22 U546 UM 24348 U924 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48351 56.73 5400 -1.27 43.86 377 673 3063 Q.00 3M 360 AVERAGE

CDD 1S4T

Fundamental

11"Le\iel (dBuVim)

1134

A

B M FCC PART 15C

a0

488

325

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 246208 117,70 -----v -=--- L8 3260 670 32.68 0.00 38 360 PEAK

o L8¥el ({BuVim)

1
1134
95
i3

a0
FCCPART15C (AVG)

488

325

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 2462.00 107,63 -----v -=--- 10180 3260 670 3268 0.00 30 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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Pol. Horizontal Vertical
L.m“Lew!Hllth\ﬂrn] mLevd(d&Mn)
1050 1050,
a0 a0
750 FCC PART 15C) 70 FCCPART 15C)
60.0! £0.0!
i3 %ﬂﬂ 15C{AVG 8 g fC mwﬂﬂw
450 1 el sl ey 450 1 i A - WWWM
R e o i §
"l"lm 300!
Peak
150 150
Avg
3000 6000. 9000. 1 15000. 18000 3000 §000. 9000. 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/fm A8 B B om deg Mz dBuV/m dBuv/m  dB dBuV dB/fm dB dB A8 m deg
1 492400 42.38 74.00 -31.62 59.44 3420 9.57 60.33 0.0 ---  --- Peak 1 492400 41.62 74.00 -32.33 58.68 34.20 9.57 60.83 .00 ---  --- Peak
2 738600 43.93 74.00 -30.07 56.97 35.73 1L.72 60.49 .00 ---  --- Peak 7 7386.00 44,11 74.00 -29.89 57.15 35.73 1172 60.49 0.0 ---  --- Peak
3 8205.85 5312 74.00 -20.88 64.94 35.99 12.46 60.18 0.0 182 150 PEAK 3 B205.85 54.50 74.00 -19.58 66.32 35.90 12.46 60.18 0.8 161 149 PEAK
4 3205.85 50.39 54.80 -3.61 62.21 35.99 12.46 60.18 .00 182 150 AVERAGE 4 8205.85 52.42 54.80 -1.58 64.24 35.9 12.46 60.18 0.8 181 149 AVERAGE
5 3670.00 43.90 95.17 -46.27 60.62 36.84 12.95 60.71 .00 ---  --- Peak 5 B670.00 43.76 96.53 -47.77 60.48 36.84 12.95 60.71 @.00 ---  --- Peak
6 9330.00 5114 74.00 -22.86 61.99 36.60 13.32 60.77 0.00 300 232 Peak 6 9330.00 53.64 74.00 -20.36 64.49 36.60 13.32 60.77 @.00 100 140 Peak
7 933008 47.24 54.80 -6.76 58.89 36.60 13.32 60.77 0.00 380 232 Average 7 9330.0@ 51.19 54.80 -2.81 62.84 36.60 13.32 60.77 0.8 100 140 Average
8 9960.09 51.19 95.17 -43.98 60.34 37.42 13.83 60.99 .00 ---  --- Peak 8 9975.00 50.30 96.53 -46.23 59.99 37.45 13.85 60.99 @.00 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number . C37 of C95
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saronas. FCC RF Test Report

Report No. : FR391301C

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO03_2422MHz

ANT
Pol. Horizontal
11ﬂLe\leI (dBuVim)
1138
95
B FCCPART 15C
1
BSIgwwmwwame«deNM W
48
Peak
325
163
2 334 13548 12 23906 un
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedWn BN B BN B B B B a dy
1 2387.39 65.65 74.00 -B.35 53.89 32.82 G6.60 32.86 6.0 0@ 4 PEN
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
1 FCCPART 15C (AvG)
s et
Av
g 325
163
2 334 13548 12 23906 un
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 238750 5315 5400 -0.75 4148 3183 6.6 3286 6.00 3 4 AVERAGE

CDD 1S4T

Fundamental

11"Le\iel (dBuVim)

1134

A

B FCC PART 15C

a0 i

488

325

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 41,00 119,23 ---ev =oeeee 106.97 337 6.66 3077 600 3 4 PEA

11"Le\iel (dBuVim)

1138 1
95
813
50
FCCPART15C (AVG)
4a.a{ﬂd’_,,__/~J
35
163
100 1400, 1800, 0. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 241,00 109,25 -=--vv ==een 9.9 337 6.66 L7 600 38 4 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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Pol. Horizontal Fundamental

Lol

AT LYANR

95 MW“-\

) i

650 i 1

IVWJW ki o
488

Peak Blank
35
163
un u3§ U532 24684 UBA4 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2497.89 6216 74.00 -11.84 49.12 3188 675 3059 600 3@ 4 PEN

Lol

134

915 f\‘

2 W
U\’\J [CCPAR]HEC(AV@
488
Avg Blank
35
163
un u3§ U532 24684 UBA4 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249851 49.38 5400 -4.62 36.33 389 675 3059 600 3 4 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C39 of C95
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saronas. FCC RF Test Report

Report No. : FR391301C

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO03_2422MHz

ANT
Pol. Vertical
11ﬂLe\leI (dBuVim)
1138
95
B FCCPART 15C
1
SSIUMWMWWMWWMMWNM
48
Peak
325
163
2 334 13548 12 23906 un
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedWn BN B BN B B B B a dy
1 2389.18 66.50 74.00 -7.50 5471 32.85 6.60 32.86 6.0 260 B PEAK
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
1 FCCPART 15C (AvG)
488
Av
g 325
163
2 334 13548 12 23906 un
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2389.57 53.55 5400 -0.45 4175 3186 6.60 32.86 6.00 260 O AVERAGE

CDD 1S4T

Fundamental

11"Le\iel (dBuVim)

1134

A

B FCC PART 15C

a0

44

325

163

1500 1400, 1800, 20, 200, 3000
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg

1 242000 119,45 --veev ommeee 107,16 3239 6.66 3276 6.00 260 b PEAK
11"Le\iel (dBuVim)
1138 1
95
813
50
FCCPART15C (AVG)
45'8_/_,_‘,~./’_’"J
35
163
100 1400, 1800, 0. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 241,00 109,86 ------ ----- 97.61 336 6.65 LB 6.00 268 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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Pol. Vertical Fundamental
mLevel(dﬂll\ll'llnl
gty
a5 \ M
B3 MM i
FCCPART1C]
i
50 W
LAV P
488
Peak Blank
35
163
un u3§ U532 24684 UBA4 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2489.16 63.09 74.00 -10.91 50.15 3281 6.74 3061 600 268 B PEA

mLevel(dl!n\ll'llnl
138
a5 H
B3 \V\
il LI Ao
FCC PART15C [AVG)
488
Avg Blank
35
163
un u3§ U532 24684 UBA4 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2499.84 49.43 5400 -4.57 36.35 3190 676 3058 6.00 260 O AVERAGE

Sporton International Inc. (Kunshan) Page Number . C41 of C95
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saranas. FCC RF Test Report

Report No. : FR391301C

10
Mode Harmonic
2400-2483.5_802.11ax HE40_CHO03_2422MHz
ANT CDD 1S4T
Pol. Horizontal Vertical
12nLeve\ (dBuVim) 12"Level (dBuV/m)
1050 1050
90.0 900
70 FCC PART 15C 750 FCC PART 15C
g ;. FCCPARTIT5C (AVG) it FCC PART 15C (AVG)
L U [ ]
2 1 2 n
£50 sl 450 1 b
b gt 0%
300 300
Peak
150 150
Avg
3000 6000, 000. 12000, 15000. 18000 3000 6000. 000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz duv/m dBuV/m 0B dBuv dB/m dB dB A8 om deg MHz dBuV/m dBuV/m  dB dBuv dB/m dB A8 dB  om deg
1 434400 41,37 7480 -32.63 58.57 34.20 9.49 66.39 .89 ---  --- Pesk 1 4844.00 41.43 74.00 -32.57 58.63 34.28 9.49 60.89 .00 -- - Peak
2 7266.80 45.41 74.80 -28.59 58.23 35.74 11.67 60.23 @.89 ---  --- Pesk 2 7266.80 44.34 74.00 -29.16 57.66 35.74 11.67 60.23 0.8  ---  --- Peak
3887253 52.01 74.0@ -21.99 63.63 35.98 12.44 59.96 @.88 112 150 PEAK 3 887253 52,31 74.00 -21.68 63.94 3598 12.44 59.95 6.8 188 152 PEAK
4 B@72.53 49.58 54.00 -4.42 61.20 35.90 12.44 59.95 0.0 112 150 AVERAGE 4 8972.5 58.37 54.0 -3.63 61.99 35.90 12.44 59.95 0.0 108 152 AVERAGE
5 3670.80 48.99 99.72 -42.63 59.81 36.84 12.95 66.71 .89 ---  --- Pesk 5 8670.80 47.34 91.24 -43.49 59.56 36.84 12.95 6071 @.80  ---  --- Peak
6 0330.00 51.58 74.80 -22.42 62.43 36.60 13.32 60.77 .89 309 233 Pesk 6 9330.60 54.44 74.00 -19.56 65.29 36.60 13.32 60.77 @.80 109 140 Peak
7 9330.60 47.41 5408 -6.59 58.26 36.60 13.32 60.77 ©.80 388 233 Average 7 9330.80 51.37 54.68 -2.63 62.22 36.60 13.32 60.77 @.80 180 140 Average
§ 9975.00 50.20 99.72 -40.52 59.88 37.45 13.85 60.92 @.08 --- Peak 8 9975.00 49,98 91.24 -41.26 59.58 37.45 13.85 60.9 6.00 --- Peak
LWl L i)
1 1
1054 1050
00 Ul
5 FECPRT 15 5l FCCPART 15
Peak il il
FCCPART H5C AVG FCCPARTI1AC [AVE)
Avg
45‘UWMW 4]
n n
15 13
(
18000 19700, 214, Al 2400, 25000 16000 19700, 21, 230, 24800, 2400
Frequency (Hz) Frequency (NHz)
Sporton International Inc. (Kunshan) Page Number 1 C42 of C95
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Report No. : FR391301C

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO06_2437MHz

ANT
Pol. Horizontal
11ﬂLe\leI (dBuVim)
1138
95
B FCCPART 15C
¥
il Wy
48
Peak
325
163
2 13354 13608 23862 uns Uy
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedWn BN B BN B B B B a dy
1 2389.50 62.80 74.00 -11.20 5101 32.85 G6.60 32.86 6.0 1ol 330 PEAK
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
) FCC PART15C (AVG)
48
Av
g 325
163
2 13354 13608 23862 uns Uy
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2389.38 50.69 54.00 -31.31 38.%9 3185 6.60 32.86 6.00 181 330 AVERAGE

CDD 1S4T

Fundamental
11"Le\iel (dBuVim)
1
1138
95
B FCCPART 15C
50 L
448
35
163
100 1400, 1800, 0. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 37,00 119,22 --veev ommeee 106,78 3253 6.69 3278 6.00 181 330 PEAK

11"Le\iel (dBuVim)

1138 1
95
813
50
FCCPART15C (AVG)
4a.af/,/'—"J
35
163
100 1400, 1800, 0. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 2437.00 109,61 -----v -=--- 97.13 3150 6.69 3LT1 6.80 181 330 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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Pol. Horizontal Fundamental
IHLevel(dl!n\l'llnl
W
B3
W FCC PART15C
1
ﬁl:ll i
- R Y
488
Peak Blank
35
163
un U408 U622 U1AY U814 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 Mphoe 68.77 7400 -5.83 55.89 377 673 3062 6.0 1Al 330 PEMC

Lol

134

JE
b1 \/\\ /.\/\F

650

1| FCCPART1SC AVE),
488

Avg Blank
35
163
un U408 U622 U1AY U814 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 Mph00 5353 5400 -0.47 40.65 3177 673 3062 600 101 330 AVERAGE

Sporton International Inc. (Kunshan) Page Number . C44 of C95
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

11
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO06_2437MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
5.0 1,&#/ 50
IRTTHIT TP ITRPIIPN WL Y P T
48 448
Peak
325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138811 6124 74.00 -10.76 49.47 32.83 6.60 32.86 6.00 282 B PEAK 1 M37.00 12124 --veev oomeee 108.85 3245 6.68 3274 6.00 282 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
) FCC PART15C (AVG) FCCPART15C (AVG)
iy ' 4B-B‘ﬁ/—/~“’)
Av
g 325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.88 49.32 54.00 -4.68 37.52 32.86 6.60 32.86 6.0 282 B AVERAGE 1 37,00 118,79 --veev ovmees 93.40 3245 6.68 3274 6.0 282 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C45 of C95
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Pol. Vertical Fundamental
1H|.M(dmlwml
A
B3
b FCC PART15C
1
ﬁl:ll i i
- T %m}.a J‘J 'I4
4#4
Peak Blank
1§
163
ui L U622 Hi4B LR 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 28688 67.9 74.00 -6.10 5499 379 674 3062 600 M2 BPEM

mLﬂd(ﬂ&lWﬂl}
" oy
a5 \
Smy
650 ‘[\
\’\. 1 | FCCPART 15C AVG)
488
Avg Blank
35
163
un U408 U622 U1AY U814 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48604 5318 5400 -0.82 40.77 379 674 3062 600 282 O AVERAGE

Sporton International Inc. (Kunshan) Page Number . C46 of C95
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Pol. Horizontal Vertical
mLeveHd&Mm) L.m“L|m!|(|ll)1\”m)
1050 1050,
a0 a0
750 FCC PART 15C) 70 FCCPART 15C)
60.0! £0.0!
e FCC PART 15C [AVG)| s FCC PART 15C (AVG)|
i 5 ]
4501 1 2 A " e ot 450, 1 v b ot b I
s Puginnst iy
"l"lm 300!
Peak
150 150
Avg
3000 6000. 1 15000. 18000 3000 §000. 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/fm A8 B B om deg Mz dBuV/m dBuv/m  dB dBuV dB/fm dB dB A8 m deg
1 437400 40.85 74.00 -33.14 SB.01 3420 9.52 60.37 .00 ---  --- Peak 1 437400 41.49 74.00 -32.51 58.64 34.20 9.52 60.87 .00 ---  --- Peak
2 731100 45.10 74.00 -23.90 5B.10 35.64 11.69 60.33 .00 ---  --- Peak 7 731100 44.68 74.00 -29.32 57.68 35.64 11.69 60.33 @.00 ---  --- Peak
3 B122.52 5273 74.60 -21.27 64.42 35.99 12.45 60.04 0.00 182 148 PEAK 3 B122.52 53.51 74.00 -20.49 65.28 35.90 12.45 60.04 0.8 188 150 PEAK
4 §122.52 58.57 54.80 -3.43 62.26 35.99 12.45 60.84 0.00 182 143 AVERAGE 4 812252 51.32 54.80 -2.68 63.81 35.99 12.45 60.64 0.8 188 150 AVERAGE
5 3670.00 43.56 91.93 -43.37 60.28 36.84 12.95 60.71 .00 ---  --- Peak 5 B670.00 47.74 93.13 -45.39 59.46 36.84 12.95 60.71 @.00 ---  --- Peak
6 9330.00 5114 74.00 -22.86 61.99 36.60 13.32 60.77 0.00 300 233 Peak 6 9330.00 93.64 74.00 -20.36 64.49 36.60 13.32 60.77 0.00 100 133 Peak
7 933b.0@ 47.47 54.80 -6.53 58.32 36.60 13.32 60.77 0.0 300 233 Average 7 9330.0@ 51.28 S4.80 -2.72 62.13 36.60 13.32 60.77 .08 180 138 Average
8 10005.09 50.95 91.93 -49.98 60.48 37.49 13.89 60.91 .00 ---  --- Peak 8 9975.00 50.95 93.13 -42.17 60.56 37.45 13.85 60.99 @.00 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number . C47 of C95
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SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

12
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO09_2452MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B i FCCPART 15C B FCCPART 15C
W I
5.0 1 Wﬂ( 50 L
48 448
Peak
325 35
163 163
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 346,92 58.42 74.00 -15.58 47.29 3152 6.54 3293 6.0 103 330 PEM 1 U500 117,25 --veev ommees 104,77 3250 6.69 3270 6.00 103 330 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
N FCC PART15C (AVG) FCCPART15C (AVG)
iy L 4a.a\/~//_ij
Av
g 325 35
163 163
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.80 46.40 54.00 -7.60 34.60 32.86 6.60 32.86 6.80 103 330 AVERAGE 1 250,00 106,99 ---nvv ovnees 9451 3250 6.69 3271 6.00 103 330 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C48 of C95
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s as. FCC RF Test Report

Report No. : FR391301C

Pol. Horizontal Fundamental
1H|.M(dmlwml
g e
a5 \\
i e
Ty, FCC PART15C
! T
650 e
MMMWWWM
488
Peak Blank
35
163
U5 Uet§ UMl 24804 U904 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 2489.44 67.97 7400 -6.03 55.82 32.82 6.74 3261 6.00 103 330 PEAK
1H|.M(dmlwml
138
B3
650 \
1 FCC PART15C [AVE)
44 I
Avg Blank
35
163
U5 Uet§ UMl 24804 U904 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 48421 53.20 54.00 -0.60 40.32 32.77 6.73 32.62 6.0 103 330 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G954981X2
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12
Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO09_2452MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B VAT AT LTS B ﬂ FLCPART 150
an
5.0 1 ﬂ 50 L
48 448
Peak
325 35
163 163
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 38157 58.50 74.00 -15.50 46.84 3194 6.59 32.87 6.0 233 360 PEAK 1 5000 118,43 --veev ovmeee 105,95 3250 6.69 3271 6.00 233 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
FCCPART15C (AVG)
Il 4a.a-’ﬂ‘_//_/_‘_J
Av
g 325 35
163 163
2 1334 13668 2305.2 UBk U5 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.53 46.41 54.00 -7.59 34.63 32.44 G6.60 32.86 6.80 233 360 AVERAGE 1 50,00 107,62 --=nvv =vnees 95,18 3248 6.68 3272 6.00 233 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C50 of C95
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s as. FCC RF Test Report Report No. : FR391301C

Pol. Vertical Fundamental
1H|.M(dmlwml
38 o™ T
a5 \
N W Mo
N FCC PART15C
L T
1l |
e Mo
488
Peak Blank
35
163
U5 Uet§ UMl 24804 U904 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 248949 68.82 7400 -5.18 55.87 3182 6.74 3061 600 133 360 PEAC

Lol

134

AN A,

™ 1 FCC PART15C (AVE),

Iy et

Avg Blank

1§

163

451 Lk} Un 24808 LIRS 200
Frequency (Mhz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48358 5218 5400 -1.82 39.31 377 673 3063 600 233 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C51 of C95
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Pol. Horizontal Vertical
1._.m“Lew!Hllth\ﬂrn) 1._.m“L|M!|(|Il)1\”m)
1050 1050,
a0 a0
750 FCC PART 15C) 70 FCCPART 15C)
60.0! £0.0!
N o FCC PART15C {AVG]| N N FCC PART15C (AVG]|
T v T o
450 1 WMW"’Z & * i st 450 4 il il .MWMMMWW%
it Bagrnpstabiim
"I"M 300!
Peak
150 150
Avg
3000 6000. 1 15000. 18000 3000 §000. 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/fm A8 B B om deg Mz dBuV/m dBuv/m  dB dBuV dB/fm dB dB A8 m deg
1 490400 42.01 74.00 -31.99 59.11 34.20 9.55 60.35 .00 ---  --- Peak 1 490400 40.97 74.00 -33.03 58.07 34.20 9.55 60.85 @.00 ---  --- Peak
2 7356.00 44.80 74.00 -29.20 57.73 35.79 171 60.43 0.0 ---  --- Peak 7 735600 44.26 74.00 -29.74 57.19 35.79 171 60.43 .00 ---  --- Peak
3 817252 52.54 74.60 -21.46 64.31 35.99 12.45 60.12 0.8 115 152 PEAK 3 817252 5429 74.00 -19.71 66.86 35.90 12.45 60.12 @.80 182 152 PEAK
4 817252 58.28 54.80 -3.72 62.85 35.90 12.45 60.12 0.8 115 152 AVERAGE 4 817252 52.28 54.80 -1.72 64.85 35.9 12.45 60.12 0.8 182 152 AVERAGE
5 3670.09 49.64 88.52 -33.88 61.36 36.84 12.95 60.71 .00 ---  --- Peak 5 B670.00 49.78 89.41 -39.63 61.50 36.84 12.95 60.71 @.00 ---  --- Peak
6 9330.00 51.40 74.00 -22.60 62.25 36.60 13.32 60.77 0.00 300 232 Peak 6 9330.00 54.03 74.00 -19.97 64.83 36.60 13.32 60.77 @.00 100 139 Peak
7 933008 47.45 54.80 -6.55 58.30 36.60 13.32 60.77 0.0 380 232 Average 7 9330.0@ 51.24 54.80 -2.76 62.89 36.60 13.32 60.77 .08 180 139 Average
8 10005.09 50.74 88.52-37.78 60.27 37.49 13.89 60.91 .00 ---  --- Peak 8 9975.00 50.35 89.41 -39.06 59.95 37.45 13.85 60.99 @.00 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number . C52 of C95
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28
Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO08_2447MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B I ARTHEC B FCCPART 15C
W
5.0 1 50
[Ty TMAPRY PR X 1Y B e, i
48 448
Peak
325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 34340 59.67 74.00 -14.33 48.53 3155 6.53 3294 6.0 3@ 25 PEN 1 2447.00 118,18 ---evv -vnees 105,58 32,53 6.69 3278 6.00 300 25 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
N 15C (AVG) FCCPART15C (AVG)
iy ki 4a.aff/_,_,,i R
Av
g 325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 B8.2 4.73 5400 -6.27 35.97 32.82 6.60 32.86 6.00 300 25 AVERAGE 1 2447.00 107,57 ---eev ovmeee 95,09 3250 6.69 3271 6.00 300 25 AVERAGE
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Pol. Horizontal Fundamental

Lol

i H‘M ‘ FOPRTIAC
L

“" bt
488
Peak Blank
35
163
un U408 U622 U1AY U814 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2BL.69 6550 74.00 -8.48 5263 378 673 3062 600 3@ 5 PEM

mLeveI(dDIlel
134

E ‘\(j \

B3

654 \

W\w 1| FCCPART15C (AvG)
88 A
Avg Blank

1§

163

ui L U622 Hi4B LR 200

Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 485.13 53.34 5400 -0.66 40.44 3178 674 3062 600 3@ 25 AVERAGE
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28
Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO08_2447MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
B | ART 16C B FCCPART15C
W
. WW/\N H
Pl s tgt
48 488
Peak
125 125
163 163
2 1354 1608 23862 U i 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 334505 60.85 74.00 -13.15 49.71 314 6.5 3293 6.0 1o B PEAK 1 2847.00 117,87 --veev ovmees 105,32 355 678 3276 6.00 108 B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
iy i 45-8&//_,/—,’—‘; e
Av
g 125 125
163 163
2 1354 1608 23862 U i 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138531 47.65 5400 -6.35 35.93 3.9 6.60 32.87 6.00 o8 B AVERAGE 1 2447.00 107,52 ---eev womees 95,13 3245 6.68 3274 6.0 108 § AVERAGE
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Pol. Vertical Fundamental

1H|.M(dmlwml

380 N_wm p’“mwm\ i A b

915 \

B3 'LJ i

W% FCC PART15C

ﬁl:ll w 1

. hi . e

4#4
Peak Blank

1§

163

ui L U622 Hi4B LR 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 485.31 65.21 7460 -8.79 5231 3L78 674 3062 600 1M BPEA

Lol

1134
A WA AV WARAAA

TN PTG

m M"""u"‘\
Avg Blank

35

163

un U408 U622 U1AY U814 50

Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48368 5177 5400 -1.B3 38.% 3177 673 3063 600 18 B AVERAGE
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Pol. Horizontal Vertical
mLeveHd&Mm) L.m“L|m!|(|ll)1\”m)
1050 1050,
90.0 900
750 FCC PART 15C) 750 FCCPART 15C)
60.0! £0.0!
- FCC PART15C {AVG]| o N N FCC PART15C (AVG]|
5 1 T i
49 1 ‘ b st 450 1 ! NIPRPRSISS it
by s l Lt o
300 300
Peak
150 150
Avg
3000 6000. 9000. 1 15000. 18000 3000 §000. 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/fm A8 B B om deg Mz dBuV/m dBuv/m  dB dBuV dB/fm dB dB A8 m deg
1 4394.80 42.86 74.00 -31.14 59.97 34.20 9.4 60.85 0.0 ---  --- PEAK 1 4394.80 43.23 74.00 -30.77 6b.34 34.20 9.54 66.85 @.e@ ---  --- PEAK
2 74100 44.45 7400 -29.55 57.38 35.76 1176 60.39 0.0 ---  --- PEAK 2 734100 44.94 7400 -29.06 57.87 35.76 11.70 6@.39 @.e@  ---  --- PEAK
3 B160.09 53.45 74.00 -20.55 65.20 35.99 12.45 60.19 0.00 100 143 Peak 3 B160.08 93.65 74.00 -20.35 65.40 35.99 12.45 60.19 0.00 100 144 Peak
4 gleb.b@ 50.43 54.80 -3.57 62.18 35.99 12.45 60.18 .00 180 143 Average 4 8leb.b@ 50.59 54.80 -3.41 62.34 35.9 12.45 60.18 .00 100 144 Average
5 3670.09 43.05 91.5 -43.00 59.77 36.84 12.95 60.71 .00 ---  --- Peak 5 B670.00 50.03 91.01 -49.98 6175 36.84 12.95 60.71 @.00 ---  --- Peak
6 9330.00 5114 74.00 -22.86 61.99 36.60 13.32 60.77 0.00 100 200 Peak 6 9330.00 51.79 74.00 -22.21 62.64 36.60 13.32 60.77 0.00 100 123 Peak
7 933008 46.94 54.80 -7.86 57.79 36.60 13.32 60.77 0.00 180 200 Average 7 9330.08 47.64 54.80 -6.36 58.49 36.60 13.32 60.77 .08 100 128 Average
8 9975.00 43.69 91.65 -42.36 58.29 37.45 13.85 60.99 .00 ---  --- Peak 8 9990.00 50.13 91.01 -49.83 59.68 37.43 13.88 60.91 @.00 ---  --- Peak
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Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO7_2442MHz

ANT
Pol. Horizontal
11ﬂLe\leI (dBuVim)
1138
95
B N FCCPART 15C
W ! NMVJ W
LY T Y] " M, lulynl
48
Peak
325
163
2 13354 13608 23862 uns Uy
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedWn BN B BN B B B B a dy
1 21329.% 60.08 74.00 -14.00 45.79 3166 6.51 3296 6.00 308 28 PEAK
11ﬂLe\leI (dBuVim)
1138
95
813
5.0
FCC PART 15C (AVG)
s LA
Av
g 325
163
2 13354 13608 23862 uns Uy
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 28874 47.82 5400 -6.18 36.04 3284 6.6 3286 6.00 3 28 AVERAGE

CDD 1S4T

Fundamental
11"Le\iel (dBuVim)
1
1138
95
B FCCPART 15C
50
448
35
163
100 1400, 1800, 0. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 244200 118,36 ----vv -vnee- 105,88 32,50 6.69 3270 6.00 300 25 PEAK

11"Le\iel (dBuVim)

1138 1
95
813
50
FCCPART15C (AVG)
45.3/44/{_’,_*)
35
163
100 1400, 1800, 0. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 2440.00 108,87 -----v -=--- 96.39 3250 6.69 L1 6.00 38 28 AVERAGE
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Pol. Horizontal Fundamental
IHLevel(dl!n\l'llnl
T
a5 \M
B3 M-W'v JK
" FCC PART15C
650 1
Mol ity s
488
Peak Blank
35
163
un U408 U622 U1AY U814 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2485.57 66.82 7400 -7.18 53.92 378 674 3062 600 3@ 28 PEA

ppLevel(dBuvm)

ITAVANANINA

(13 '\dr\ /\\

e
\v\ 1| FCC PART5C (AVG)

al
Avg Blank
3
1 ki
U3 20406 522 U148 14 500
Frequency (MHz)
Limit Over Read Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m dB dB  dB cm deg
1 2485.81 53.35 54,80 -0.65 40.46 3278 6.73 31.60 6.00 300 28 AVERAGE
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